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boggerg dermzols (39 153 x 30 L0 x 19 1s3) gedmgos
Wall Block (39 sm x 30 sm x 19 sm ) Test
©5833900L 8mbszgdgdo
Customer Data
Bodwdob Momqgbmds I Lsggaro Bodamdols Bmdydo 33 390 /300 /190
Quantity of samples Size of test samples , mm
3508mEol Bggagdo
Test Results

60030l #
Sample 1 -
peensel cafings 4.02.2023 4.02.2023
Test Day
60830l BBmgsbads , oy
Sample age , day 28 b
39900l baba®demaogmbs , §
Duration of test , sec 24 22
Bodndol Bmdgdo , 88
Sample size , mm A/B 390/ 300 390 /300

H 190 190
Bodndols mbs , 39
Concrete weight , kg £2.300 22.550
BeEenmdooo Gmbs |, 33/83
Density weight , kg/m? 1000 1010
303930 WoB30MHmMIS , 36
Load of destruction , kN 703.2 700
Lod@3069 3990930y . R, 8330
Strength on compression , R , Mpa 6.01 5.98

sb336s demeazols Lauraane Loddgoggs R= 6 833

Conclusion Block average strength R = 6 MPa

@sdeGsGmGool dbignOo ®gBs@o 33308930

Laboratory Supervisor 3 Renati Begishevi
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Comoression Report

CUSTOMER ! "dymgpn” DATE 1 2/4/2023
CUSTOMER ! mMadmfGadefns RAPOR NO P #H2
ADRESS 1 ! mAbB)30 , d8380 bemm3znblzgdal J. 6 STANDARD i
ADRESS 2 : RESERVE 1 :
BLOCK TYPE i bogageemg demmzo 30 L3 RESERVE 2 A

) RESERVE 3 :

\WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g gfem3 o t2 day kN N/mm2
1 300 390 190 22300 1.00 29,12,2022 4,2,2023 28+ 703.20 6.01
2 300 390 190 22550 1.01 29,12,2022 4,2,2023 28+ 700.05 5.98
3
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AVARAGE
AVR.3DAY
AVR,7DAY
AVR.28DAY
kN Mpa
1200 10
960 8
720 & 6
480 4
240 2
0B
0 0
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Renat Begishev




